
ADEQ 

ARK A N S A S 
Department of Environmental Quality 

JUN 6 2014 
CERTIFIED MAIL: RETURN RECEIPT REQUESTED (91 71999991 703049102482) 

Howell Anderson, PE, Interim Director 
Little Rock Wastewater - Adams Field WWTP 
11 Clearwater Drive 
Little Rock, AR 72204 

RE: Discharge Permit Number AR0021806 - AFIN 60-00409 

Dear Mr. Anderson: 

Enclosed are the public notice for the Permit Appeal Resolution (PAR) LIS 14-061, the Draft Permit Modification, 
and Fact Sheet which the Arkansas Department of Environmental Quality (ADEQ) has prepared and mailed to you 
on the above date under the authority of the National Pollutant Discharge Elimination System (NPDES) and the 
Arkansas Water and Air Pollution Control Act. A copy of the final modified permit will be mailed to you when the 
[...]
Evaluation (TRE) and/or effluent limits if WET testing data submitted to the Department shows 
toxicity in the permittee's discharge. Modification or revocation of this permit is subject to the 
provisions of 40 CFR 122.62, as adopted by reference in ADEQ Regulation No.6. Increased or 
intensified toxicity testing may also be required in accordance with Section 308 of the Clean 
Water Act and Section 8-4-201 of the Arkansas Water and Air Pollution Control Act (Act 472 of 
1949, as amended). 

Administrative Records 

The following information summarizes toxicity tests submitted by the permittee during the term 
of the current permit at outfall 001 : 



----001 

DRAFT 
Page 15 of Fact Sheet 

Pennit Number: AR0021806 
AFIN: 60-00409 

Permit Number: A R002 I 806 AFIN 60·00409 Outfall Number" 
Date of Review: 1211 12011 Reviewer: M. Barnett 
Facility Name: Little Rock Wastewater Adams Field WWTP 
Previous Dilution series: -:8:-::,:-1",1':...1_5:...,_20-,,_2_7__ Proposed Dilution Series: 9,12,16,21,28 
Previous Critical Dilution 20 Proposed Critical Dilution: -----­ 21 
Previous TRE activities: 

Frequency recommendation by species 
Pimepha{es prome{as (Fathead minnow)· once per quarter 
Ceriodaphnia dubia (water flea) once per quarter 

TEST 

TEST DATE 

12/5/2006 27 27 27 

27 27 

3/5/2007 27 27 27 

6/5/2007 27 27 27 27 

9/5/2007 27 27 27 27 

1215/2007 27 27 27 27 

6/512008 27 27 27 27 

1215/2008 27 27 27 27 

6/5/2009 27 27 27 27 

12131/2009 27 27 27 27 

6/30/2010 27 27 27 27 

12131/2010 27 27 27 27 

6/30/2011 27 27 

REAS()NAnLl{p()TEN'tJAA~~lJtA.t:~Q.NS 
Verte brate Lethal Vertebrate Sub-Lethal Invertebrate Lethal Invertebrate Sub-Lethal 

27 27 

Min NOEC Observed 27 27 27 27 

TlJ at Min Observed 3.70 3.70 3.70 3.70 

Count 13 13 13 13 

Failure Count 0 0 0 0 

Mean 3.704 3.704 3.704 3.704 

Std. Dev. 0000 0.000 0000 0.000 

CV 0 0 0 0 
RPMF #N/A #N/A #N/A #N/A 

Reasonable Potential #N/A #N/A #N/A #N/A 

IOO/Critical dilution 3.704 3.704 3.704 3.704 

Does Reasonable 
Potential Exist No No No No 

http:REAS()NAnLl{p()TEN'tJAA~~lJtA.t:~Q.NS


DRAFT 

Page 16 of Fact Sheet 

Permit Number: AR0021 806 
AFIN: 60-00409 

15. SAMPLE TYPE AND FREQUENCY. 

Regulations require permits to establish monitoring requirements to yield data representative 
of the monitored activity [40 CFR Part 122.48(b)] and to ensure compliance with permit 
limitations [40 CFR Part 122.44(i)(l)]. 

Requirements for sample type and sampling frequency have been based on the previous 
discharge permit for Flow, BODS, TSS, FCB, pH, and WET testing. Sample frequency for 
TP and N03+N02 were based on the terms of the Permit Appeal Resolution (PAR) LIS 14­
06, Docket No. 12-003-P, entered into on 5/21/2014. 

Parameter 
Previous Pennit Modified Permit 

Frequency of 
Sample 

Sample Type 
Frequency of 

Sample 
Sample Type 

Flow once/day totalizing meter once/day totalizing meter 

BODS three/week 24-hr composite three/week composite 

TSS three/week 24-hr composite three/week composite 

FCB two/week grab two/week grab 

TP nla nla once/month grab 

N03 + N02 - N nla nla once/quarter grab 

pH two/week grab two/week grab 

Chronic WET once/quarter 24-hr composite once/quarter composite 

16. STORMW ATER REQUIREMENTS 

This facility submitted a no exposure certification on 12114/2010 and a no exposure tracking 
number ARROOAOOI was issued on 1119/2011. 

17. PERMIT COMPLIANCE. 

The permittee shall achieve compliance with the effluent limitations specified for discharges on 
the effective date of the permit. 

Pursuant to 40 CFR 122.44(j)(2)(ii), the permittee shall submit either of the following items 
within sixty (60) days of the effective date of this permit: 

1. 	 WRITTEN CERTIFICATION that a technical evaluation has demonstrated that the 
existing technically based local limits (TBLL) are based on current state water quality 
standards and are adequate to prevent pass through of pollutants, inhibition of or 



DRAFT 

Page 17 of Fact Sheet 

Pennit Number: AR0021806 
AFIN: 60-00409 

interference with the treatment facility, worker health and safety problems, and sludge 
contamination. 

2. 	 WRITTEN NOTIFICATION that a technical evaluation revising the current TBLL 
will be submitted within 12 months of the efTective date of this permit. 

18. MONITORING AND REPORTING. 

The applicant is at all times required to monitor the discharge on a regular basis and report 
the results monthly. The monitoring results will be available to the public. 

19. SOURCES. 

The following sources were used to prepare the mod(fied draft permit: 

A. 	APCEC Regulation No.2. 
B. 	 APCEC Regulation No.3. 
C. 	 APCEC Regulation No.6. 
D. 	 40 CFR Parts 122, 125, 133, and 403. 
E. 	 Discharge permit file AR0021806. 
F. 	 Discharge Monitoring Reports (DMRs). 
G. 	 "Arkansas Water Quality Inventory Report 2008 (305B)", ADEQ. 
H. 	 Arkansas Water Quality Management Plan (WQMP). 
1. 	 ADEQ Monitoring Data at Station No. ARK0029 collected from 2003-2013. 
1. 	 "Low Flow Characteristics and Regionalization of Low Flow Characteristics for Selected 

Streams in Arkansas", USGS Scientific Investigations Report 2008-5065, p. 102, Station 
Number 07263450, Arkansas River at Murray Dam. 

K. 	 Continuing Planning Process (CPP). 
L. 	 Inspection Report dated 2114/2011. 
M. Consent Administrative Order LIS No. 06-037 ordered on 3/9/2006. 
N. 	 Permit Appeal Resolution LIS No. 07-021 ordered on 3/13/2007. 
O. 	 Letter received on 5111/2012 from Little Rock Wastewater to ADEQ containing 

comments on draft renewal permit. 
P. 	 lv/ultiSMP Modeling Analysis dated 1012412013 and EPA technically accepted on 

1013012013. 
Q. 	 E-mail dated 1/22/2014 from LRW to ADEQ containing sludge practice language 

specificallyfor each LR Wfacility. 
R. 	 Letter dated 512112014 from ADEQ to LRW giving advance notice offuture ammonia 

limits. 
S. Permit Appeal Resolution LIS 14-061, Docket No. 12-003-P, entered into on 5/21/2014. 

T E-mail to EPA Region VI regarding review status ofpermit dated 41412014. 

U E-maiL\) with EPA Region VI regarding permil review status dated 41412014. 

V E-mails with EPA Region VI regarding permit review status dated 41912014. 

WE-mails with EPA Region VI regarding permit review status dated 411412014. 




DRAFT 

Page 18 of Fact Sheet 

Permit Number: AR0021806 
AFIN: 60-00409 

20. POINT OF CONTACT. 

For additional information, contact: 

Shane Byrum 
Permits Branch, Water Division 
Arkansas Department of Environmental Quality 
5301 Northshore Drive 
North Little Rock, Arkansas 72118-5317 
Telephone: (501) 682-0618 



DRAFT 


Permit Number: AR0021806 
AFIN: 60-00409 

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER 

THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND 


THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT 


In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Ark. Code Ann. 8-4-101 
et seq.), and the Clean Water Act (33 U.S.c. § 1251 et seq.), 

The applicant's mailing address is: 

Little Rock Wastewater - Adams Field WWTP 
I 1 Clearwater Drive 
Little Rock, AR 72204 

The facility address is: 

Little Rock Wastewater - Adams Field WWTP 
100 I Temple Drive 
Little Rock, AR 72202 

is authorized to discharge treated municipal wastewater from a facility located as follows: 0.5 miles northeast of 
the Little Rock National Airport terminal building in Pulaski County, Arkansas. 

Latitude: 34° 44' 07"; Longitude: 92° 12' 59" 


to receiving waters named: 


Arkansas River in Segment 3C of the Arkansas River Basin. 


The outfall is located at the following coordinates: 


Outfall 001: Latitude: 34°44' 32"; Longitude: 92° 12' 36" 


Discharge shall be in accordance with effluent limitations, monitoring requirements, and other conditions set forth 
in this permit. Per Part III.D.IO, the permittee must re-apply on or before 180 days prior to expiration date for 
permit coverage past the expiration date. 

Effective Date: August 1,2012 
Major Modification Effective Date: 
Expiration Date: July31,2017 

Issue Date 
Ellen Carpenter 
Chief, Water Division 
Arkansas Department of Environmental Quality 

http:III.D.IO


DRAFT 

Permit Number: AR0021806 

AFIN: 60-00409 
Page I of Part lA 

PART I 

PERMIT REQUIREMENTS 


SECTION A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS: OUTFALL 001 treated municipal wastewater. 

During the period beginning on the modification effective date and lasting until the date of expiration, the permittee is authorized to discharge 
from Outfall 001. Such discharges shall be limited and monitored by the permittee as specified below from a treatment system consisting of 
bar screening, primary clarification (3 clarifiers), primary grit removal, equilization basin, activated sludge, secondary clarification (3 
clarifiers), ultraviolet light disinfection, and sludge thickening, with a design flow of36 MGD. 

Effluent Characteristics Discharge Limitations Monitoring Reguirements 

Mass 
(lbs/day, unless 

otherwise 
specified) 

Concentration 
(mg/I, unless 

otherwise specified) 
Frequency Sample 

Type 

Monthly A vg. Monthly A vg. 7-Day Avg. 

Flow" N/A Report, MGD" 
Report, MGD 

(Daily 
Maximum)4 

once/day 
totalizing 

meter 

Biochemical Oxygen Demand (BODS) 9007 30 45 three/week composite2 

Total Suspended Solids (TSS) 9007 30 45 three/week composite2 

Fecal Coliform Bacteria (FCB) (colonieslI OOm I) 

(May-September) N/A 200 400 two/week grab 

(October-April) N/A 1000 2000 two/week . grab 

. Total Phosphorus (TP) Report Report Report once/month grab 

• Nitrate Nitrite Nitrogen (N03 + N02-N) Report Report Report once/quarter grab 

pH N/A 
Minimum 

6.0 S.u. 
Maximum 

9.0 s.u. 
two/week grab 

Chronic WET Testing l N/A Report once/quarter composite3 

Pime(!hales (!romelas (Chronic) 
Pass/Fail Lethality (7-day NOEC) TLP6C 
Pass/Fail Growth (7-day NOEC)TGP6C 
Survival (7-day NOEC) TOP6C 
Coefficient of Variation (Growth) TQP6C 
Growth (7-day NOEC) TPP6C 

Cerioda(!hnia dubia (Chronic}1 
Pass/Fail Lethality (7-day NOEC) TLP3B 
Pass/Fail Reproduction (7-day NOEC)TGP3B 
Survival (7-day NOEC) TOP3B 

! Coefficient of Variation (Reproduction) TQP3B 
Reproduction (7-dav NOEC) TPP3B 

7 -Day~Average 
Report (Pass'~O/Fail=l) 
Report (Pass=O/Fail= 1) 

Report % 
Report % 
Report % 

7-Day Average 
Report (Pass=O/Fail= 1 ) 
Report (Pass=O/Fail= 1) 

Report % 
Report % 
Report % 

once/quarter 
once/quarter 
once/quarter 
once/quarter 
once/quarter 

once/quarter 
once/quarter 
once/quarter 
once/quarter 
once/quarter 

composite3 

composite3 

composite} 
composite3 

composite3 

composite3 

composite' 
composite3 

composite3 

composite) 

I See Condition No.9 of Part [[ (WET Testing Condition). 
2 See definition of composite in Part IV. 
3 See definition of composite specifically for WET testing in Condition 9.3.d.i. in Part II. 
4 Report monthly average flow and daily maximum flow as MGD. 

There shall be no discharge of distinctly visible solids, scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom 
deposits, or sludge banks. There shall be no visible sheen as defined in Part IV of this permit. 

i 



DRAFT 

Pemlit Number: AR0021806 

AFIN: 60-00409 
Page 2 of Part IA 

Samples and measurements taken as required herein shall be representative of the volume and nature of the monitored discharge during the 
entire monitoring period. Samples shall be taken after the UV disinfection. 

All and each unauthorized Sanitary Sewer Overflow (SSO) must be reported to ADEQ in accordance with Condition No.5 of Part II. 



DRAFT 

Permit Number: AR0021806 

AFIN: 60-00409 
Page 1 of Part IB 

SECTION B. PERMIT COMPLIANCE 

The permittee shall achieve compliance with the effluent limitations specified for discharges on 
the effective date of the permit. 

Pursuant to 40 CFR 122.440)(2)(ii), the permittee shall submit either of the following items 
within sixty (60) days of the effective date of this permit: 

1. 	 WRITTEN CERTIFICATION that a technical evaluation has demonstrated that the 
existing technically based local limits (TBLL) are based on current state water quality 
standards and are adequate to prevent pass through of pollutants, inhibition of or 
interference with the treatment facility, worker health and safety problems, and sludge 
contamination. 

2. 	 WRITTEN NOTIFICATION that a technical evaluation revising the current TBLL will 
be submitted within 12 months of the effective date of this penni t. 



DRAFT 

Pennit Number: AR0021806 

AFIN: 60-00409 
Page I of Part lJ 

PART II 

OTHER CONDITIONS 


I. 	 The operator of this wastewater treatment facility shall be licensed as Class IV by the State of 
Arkansas in accordance with APCEC Regulation No.3. 

2. 	 For publicly o\\'Oed treatment works, the 30-day average percent removal for Biochemical 
Oxygen Demand (BOD5) and Total Suspended Solids (TSS) shall not be less than 85 percent 
unless otherwise authorized by the permitting authority in accordance with 40 CFR Part 
133.1 02, as adopted by reference in APCEC Regulation No.6. The permittee must monitor 
the influent and effluent BOD5 and TSS at least once per year and calculate the percent 
removal to ensure compliance with the required 85 percent removaL This information must 
be maintained on site and provided to Department personnel upon request. 

3. 	 In accordance with 40 CFR Patis 122.62 (a)(2) and 124.5, this permit may be reopened for 
modification or revocation and/or reissuance to require additional monitoring and/or effluent 
limitations when new information is received that actual or potential exceedance of State 
water quality criteria and/or narrative criteria arc determined to be the result of the 
permittee's discharge(s) to a relevant water body or a Total Maximum Daily Load (TMDL) 
is established or revised for the water body that was not available at the time of the permit 
issuance that would have justified the application of different permit conditions at the time of 
permit issuancc. 

4. 	 Other Specified Monitoring Requirements 

The permittce may use alternative appropriate monitoring methods and analytical instruments 
other than as specified in Part I Section A of the permit without a major permit modification 
under thc following conditions: 

• 	 The monitoring and analytical instruments are consistent with accepted scientific 
practices; 

• 	 The requests shall be submitted in writing to the Permits Section of the Water Division 
of the ADEQ for use of the alternate method or instrument. 

• 	 The method and/or instrument is in compliance with 40 CFR Pati 136 or approved in 
accordance with 40 CFR Pati 136.5; and 

• 	 All associated devices are installed, calibrated, and maintained to insure the accuracy of 
the measurements and are consistent with the accepted capability of that type of device. 
The calibration and maintenance shall be performed as part of the permittee's 
laboratory Quality Control/Quality Assurance program. 

Upon written approval of the alternative monitoring method and/or analytical instruments, 
these methods or instruments must be consistently utilized throughout the monitoring period. 



DRAFT 

Pennit Number: AR0021806 

AFIN: 60-00409 
Page 2 of Part II 

ADEQ must be notified in writing and the permittee must receive written approval from 
ADEQ if the permittee decides to return to the original permit monitoring requirements. 

5. 	 Sanitary Sewer Overflow (SSO) Reporting Requirements: 

All SSOs are prohibited. 

A. 	 A sanitary sewer overflow is any spill, release or diversion of wastewater from a sanitary 
sewer collection system including: 

1. 	 Any overflow, whether it discharges to the waters of the state or not; or 
2. 	 An overflow of wastewater, including a wastewater backup into a building (other than 

a backup caused solely by a blockage or other malfunction in a privately owned sewer 
or building lateral), even if that overflow does not reach waters of the state. 